
 

 

 

City of Simi Valley 
Sewer System Reliability Assessment and 
Financial Plan Update 

PROJECT REPORT 

FINAL  |  July 2019 

 





 

 

 

 

City of Simi Valley 
Sewer System Reliability Assessment and Financial Plan Update 

PROJECT REPORT 

FINAL  |  July 2019 

 





PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | i 

pw:\\Carollo\Documents\Client/CA/Simi Valley/11317A60/Deliverables/RPT01\_Cover_TOC_AppxCvrs.docx 

Contents 

Executive Summary ES-1 

ES.1 Introduction ES-1 

ES.2 Assessment of the Water Quality Control Plant ES-1 

ES.3 Assessment of the Collection System ES-2 

ES.4 Assessment of the Organization ES-3 
[...]
that would substantiate the availability of funds for the CIP’s rehabilitation and replacement 

projects. To this end, a cash-flow and capital funding analysis was developed to outline potential 

funding strategies.  

The financial sufficiency evaluation determined whether the Sanitation Fund’s existing user 

service rates would be sufficient to cover the recommended CIP and, if not, the general level of 

rate increases that would be required to do so.  

Findings and Results 

The following figure shows a summarized financial forecast for the Sanitation Fund, assuming 

that no further increases (beyond the adopted FY 2019/20 increase) are implemented. As shown, 

the Sanitation Fund will not be able to fund future capital investments without additional rate 

increases. If rates were held steady and the CIP was implemented as scheduled, all working 

capital would be depleted by FY 2022/23. 

 



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

ES-6 | JULY 2019 | FINAL  

  

Figure ES.2 Financial Projection without Rate Increases 

Carollo developed four funding strategy scenarios to evaluate the 20-year sewer system CIP’s 

impact on the Sanitation Fund. Each scenario assumes that a different amount of debt is issued 

to fund CIP projects. 

 Scenario 1 - No Additional Debt: assumes that all 20-year sewer system CIP projects are 

Pay-As-You-Go (PAYGO) funded using revenues from rates or fees and available 

reserves. 

 Scenario 2 - Minimal Additional Debt: assumes that rate increases are front loaded in the 

first 5 years of the analysis, then additional debt issuances are used to smooth out peaks 

in CIP spending. 

 Scenario 3 - Moderate Additional Debt: assumes that additional debt issuances are used 

to smooth out peaks in CIP spending and to moderate rate increases in the first 5 years 

of the analysis. 

 Scenario 4 - Maximized Additional Debt: maximizes the use of debt in order to mitigate 

rate increases in the short term. 



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | ES-7 

The figure below compares the total capital funding sources for FY 2019/20 through 

FY 2038/39 for each scenario. 

 

Figure ES.3 Capital Funding Comparison 

The following figure compares the estimated yearly increases in single-family residential 

bills for each scenario from FY 2019/20 to FY 2038/39. The long-term rate outlook of each 

scenario is generally the same with estimated-single family charges ranging from about $65 

to $73 per month by FY 2038/39. However, Scenarios 1 and 2, and to a lesser extent than 

Scenario 3, would require higher annual increases in the near-term. 

 

Figure ES.4 Estimated Single Family Residential Bill Comparison 

 

$241.4
$198.9

$171.9

$94.9

$42.5
$69.5

$146.5

$32.9 $32.9 $32.9 $32.9

$0

$50

$100

$150

$200

$250

$300

Scenario 1 - No Debt Scenario 2 - Minimal
Debt

Scenario 3 - Moderate
Debt

Scenario 4 - Maximized
Debt

Cash Funded Capital (PAYGO and Reserves) Additional Debt ESCO Project (Loan)



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

ES-8 | JULY 2019 | FINAL  

All four scenarios can provide sufficient funding for this CIP. However, a measured approach 

such as that shown in Scenario 2 or Scenario 3 would likely provide the most sustainable 

option for the City going forward. Moderated use of debt can allow for some smoothing of 

rate increases by spreading peak CIP costs over time, but it avoids the pitfalls of overreliance 

on debt (including debt coverage requirements, high interest costs, and higher long-term 

rate increases) as in Scenario 4.  

 



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | 1-1 

Chapter 1 

INTRODUCTION 

This chapter provides an overview of the Sewer System Reliability Assessment and Financial 
Plan Update Project.  

1.1   Project Purpose 

This project sets the foundation for the development of the City of Simi Valley (City)’s sanitary 
sewer system strategy, as managed by the Public Works Department Sanitation Division 
(Sanitation). The project intent is to determine the future implementation efforts, capital 
improvement projects, and budget priorities for the City’s collection system and Water Quality 
Control Plant (WQCP) to ensure a reliable sewer system.  

To this end, the project approach focused on determining the system’s condition and capacity, 
incorporating current improvement efforts, and understanding future needs to develop a 
tactical, prudent, and effective 20-year capital improvement plan (CIP) that encompasses the 
needs of the WQCP and collection system.  

1.2   Background and History 

The City’s last Sewer Master Plan update was completed by John S. Murk Engineers in 
June 1985. Over the last 34 years, the City has worked with various consultants to prepare plans 
and reports in lieu of a formal Master Plan update. These reports include the following: 

• 2008 Sewer Collection System Asset Evaluation and Rehabilitation Plan, prepared by 
Kennedy/Jenks. 

• 2009 Sewer System Management Plan (SSMP), prepared by Brown and Caldwell. 
• 2010 Sewer System Evaluation and Capacity Assurance Plan, prepared by Brown and 

Caldwell. 
• 2011 Sanitation Asset Reliability Assessment and Financial Plan, prepared by Carollo 

Engineers, Inc. (Carollo). 
• 2013 Sanitation Operations Efficiency Analysis, prepared by LA Consulting. 
• 2015 Sanitation Rate Study Final Report, prepared by Raftelis. 
• 2015 Supervisory control and data acquisition (SCADA) System Replacement Scope, 

prepared by EMA Engineering (EMA). 
• 2016 MS Excel capacity model of 8 to 14-inch sewers, prepared by City staff. 

The City has implemented a number of recommendations from these reports especially over the 
last 10 years. This current project builds upon the work completed in the previous studies and 
incorporates new data to update the results and recommendations into a CIP for the entire 
sanitary sewer system.  



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

1-2 | JULY 2019 | FINAL  

1.3   Scope of Work 

The general scope of this project is to perform an assessment of various aspects of the City’s 
sanitary sewer system to produce a prioritized CIP for the next 20 years. The project scope 
consisted of the following tasks and related activities: 

• Project Visioning: Set the vision and objectives of the project through receiving input 
from City staff on overarching goals of and desires for the sanitary sewer system.  

• Water Quality Control Plant Assessment: Develop an updated process flow schematic 
of the WQCP and develop descriptions of the existing plant processes. Conduct a visual 
condition assessment of the WQCP to identify improvement needs not being covered by 
the ongoing Energy Services Company (ESCO) project. This assessment did not include 
process modeling or water quality analyses.  

• Collection System Assessment: Evaluate the condition and hydraulic capacity of the 
collection system pipelines. Incorporate inspection results and City data to determine 
the condition of the pipelines for needed rehabilitation or replacement. Use the 
previously developed hydraulic data to incorporate hydraulic deficiencies into the 
improvement recommendations. This assessment did not include any new hydraulic 
modeling or flow monitoring. 

• Organizational Assessment: Evaluate other aspects of the City’s organization that may 
require improvements. This specifically focused on reviewing EMA’s SCADA evaluation 
and LA Consulting’s Sanitation Operations Efficiency Analysis to determine 
recommendations from those studies that still need to be implemented. This 
assessment did not repeat the previous studies but reviewed their recommendations.  

• Capital Plan Development and Prioritization: Combine the recommendations from the 
three assessments (WQCP, collection system, and organizational) into a single CIP and 
budget for the next 20 years.  

• Financial Sufficiency Assessment: Perform an assessment of the City’s current finances 
to sufficiently fund the 20-year CIP. The simplified assessment focuses on conclusions 
about the total surplus or deficiency that is forecasted over the next 20 years. This 
assessment is not a rate study or comprehensive financial review.  

• Project Report: Create a report to summarize all of the evaluations and findings of the 
project into a concise Sewer System Reliability Assessment and Financial Plan report for 
the City to use as a guide to implementing the capital program.  

In addition to the above tasks, Carollo also performed project management tasks, such as 
project coordination, progress reporting, project meetings, and workshops.  

 



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | 2-1 

Chapter 2 

SEWER SYSTEM FACILITIES OVERVIEW 

This Chapter provides an overview of the City of Simi Valley (City)’s sanitary sewer system and 

related facilities. The sewer system is separated and described in two parts: the Water Quality 

Control Plant (WQCP) and collection system.  

2.1   Water Quality Control Plant 

The City’s WQCP was constructed in 1972 to serve a population of 120,000 residents and an 

average dry weather flow of 7.8 million gallons per day (mgd) with a maximum capacity of 

12.5 mgd. In its initial design, the plant included aerated grit removal, primary sedimentation 

tanks, aeration tanks, secondary sedimentation tanks, a chlorine contact basin, sludge 

thickening, and a digester. The plant and facilities were expanded in 1978 with the installation of 

tertiary filters, an additional secondary sedimentation tank, an additional sludge thickener, and 

an additional digester. 

Additional upgrades and installations were made throughout the 1980s and 1990s, including a 

second chlorine contact tank, Digesters 3 and 4, and new primary clarifiers. In 2004, the 

secondary treatment process was upgraded to nitrification and denitrification with the 

construction of the four west process basins. In 2007, a secondary process was upgraded to 

Modified Ludzack-Ettinger (MLE). The three east process basins were converted to parallel 

processes, totaling seven biological nutrient removal basins. In its current configuration, the 

plant has a design flow of 12.5 mgd and a peak day flow of 15.5 mgd. 

After 2007, only minor replacements have been made to plant equipment, although upgrades to 

the digesters, dewatering system, and secondary clarifiers have all been evaluated. Table 2.1 

shows a summary of the history of major construction and upgrade projects at the plant.  

Table 2.1 Timeline of Major WQCP Projects 

Year Project Title 

1972 Plant Construction 

1977 Plant Expansion 

1982 Digester 1 Improvements 

1983 RAS/WAS Pump Station Upgrades 

1983 Digester 2 Modifications 

1985 - 1997 Phase 1 Expansion (8 separate Construction Contracts) 

1999 Backwash Pond/FEB Upgrade 

2001 Influent Bar Screen Replacement 

2002 Nitrification/Denitrification Project 

2007 Parallel MLE Modifications 

2019 ESCO Project Upgrades 
Note: 
(1) This timeline is based on information provided by the City and a review of available record drawings. 



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

2-2 | JULY 2019 | FINAL  

2.1.1   ESCO Project 

The City is currently pursuing upgrades to the WQCP in what is referred to as the ESCO Project 

or a project completed by an energy services company (ESCO) that helps identify and improve 

energy efficiency for a facility. The realized cost savings can be used to finance capital 

improvements through the ESCO.  

For example, improving the operation of centrifugal blowers typically results in the highest 

energy costs for a wastewater treatment plant; however, by improving the energy efficiency, the 

plant saves several thousand dollars per year, which can then be applied over the next 10 years 

to complete capital improvements needed in other parts of the plant. This type of project and 

funding agreement has been applied to several wastewater treatment facilities throughout 

California in recent years. 

Schneider Electric is the ESCO contractor working with the City on the current project. A series 

of technical memoranda known as the Replacement Energy Conservation Measure (RECM), 

Optimization Energy Conservation Measure (OECM), and Generation Energy Conservation 

Measure (GECM) was developed as part of a separate project through a combined effort 

between the City, Schneider Electric, Carollo, and other Schneider Electric sub-consultants.  

These memos served as the basis of design for improvements included in the ESCO Project.  

The ESCO Project is currently going through the approval process and will result in eleven 

improvement projects in various areas of the plant over the next 2 to 3 years. The following list of 

RECM and OECM projects are currently scoped in the ESCO Project. The areas of the plant 

affected by the project are shown in parentheses, if not clearly stated in the name.  

 RECM 1 - Headworks Equipment Replacement 

 RECM 3 - East and West BNR Blower Upgrades 

 RECM 4 - BNR Mixer Replacement 

 RECM 6 - Dewatering Equipment Replacement 

 RECM 7 - Digester Mixers and Feed Sludge Pump Replacement (Primary Sludge Pump 

Station and Microscreen Sludge Pump Station) 

 RECM 8 - Secondary Clarifier Nos. 1 through 4 and East/West RAS Pump Equipment 

Replacement 

 RECM 9 - Tertiary Media Filtration System 

 OECM 1 - Ammonia Based Aeration Control (ABAC) 

 OECM 2 - Channel Mixing Optimization (Primary Clarifiers, BNR, and Secondary 

Clarifiers) 

 OECM 3 - Aerated Grit Chamber Optimization 

 GECM 1 - Digester Gas Conditioning for Compressed Natural Gas (CNG) Fueling 

These ESCO upgrades and improvements cover the majority of the plant’s process areas. The 

evaluation of the WQCP assumes that these projects will be completed as described in the latest 

ESCO Project’s scope, which was provided to Carollo for review.  



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

FINAL | JULY 2019 | 2-3 

2.1.2   Facility Descriptions 

The existing plant facilities are summarized in this section. Figure 2.1 and Figure 2.2 show the 

layout of the plan and a schematic of the major plant processes, respectively. Following the 

figures are facility description sheets for each of the major plant processes:  

 Headworks

 Grit removal

 Primary sedimentation

 Flow equalization basin (FEB)

 Biological nutrient removal (BNR)

 Secondary clarification

 Tertiary filters

 Disinfection

 Dissolved air flotation thickeners (DAFT)

 Solids digestion

 Sludge-holding tanks and pump stations

 Dewatering

 Drying beds (no facility description sheet)

The description sheets include a description of the process and its history, the related input and 

output processes, a summary of equipment and design capacities, and figures or photos. The 

information shown was determined through the plant’s construction drawings, as-builts, and 

reports provided by the City, as well as input from plant staff. The description sheets also contain 

information about the facility’s current state, as well as pending changes planned as part of the 

ESCO Project, where applicable.  





PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

                                                                                                                                                                                                                         FINAL | JULY 2019 | 2-5 

 
Figure 2.1 Plant Layout 





PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

                                                                                                                                                                                                                         FINAL | JULY 2019 | 2-7 

 

Figure 2.2 Plant Process Schematic  

 

 





PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | 2-9 

HEADWORKS 

 
Above Photo: Bar Screens 

 
Above Photo: Washer/Compactor 

The headworks removes larger debris from plant influent 
using bar screens. The bar screens are the articulated 
rake-type with rake attachments that sweep up the screen 
and remove debris that is then discharged to dedicated 
washers and compactors. The washer and compactors 
utilize an auger with washwater to remove organics and 
reduce water and the overall volume of screenings. The 
headworks also includes a bypass and overflow channel 
with a wider screen. 

The headworks building is located in the northeast area of 
the plant. 

 

 

 

 

  

Related Processes 

Process Inputs 

 Plant influent (liquid) 

Process Outputs 

 Grit removal system (liquid) 

Equipment Summary 

Intakes 

 Number of units: 2 

 Size: 33 and 48-inch diameter 

Bar Screens 

 Number of units: 2 

 Type: articulated single-rake 

 Screen spacing: 3/8 or 1/4-inch 

 Channel dimensions: 4-ft x 9-ft 

Washer/Compactor  

 Number of units: 2 

 Motor size: 5 hp 

*Equipment information shown for pending ESCO project.  

History 

1972: Original plant construction: two bar screens 

1985: Plant expansion: significant upgrades made to 

the headworks facility 

2001: Bar screens replaced 

2019: Equipment replacement (ESCO RECM-1) 

Design Capacity* 

Bar Screens 

 Capacity per unit: 6,250 gpm (9 mgd) 

 Total capacity: 12,500 gpm (18 mgd) 

Washer/Compactor 

 Capacity per unit: 70 ft3/hr (0.01 mgd) 

 Total capacity: 140 ft3/hr (0.02 mgd) 

*Design criteria shown for pending ESCO project.  



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

2-10 | JULY 2019 | FINAL  

SITE LAYOUT 

 
                   Above Photo: Headworks aerial image 

 

 
                            Above Photo: Headworks Building 

 

 



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | 2-11 

GRIT REMOVAL 

 

Above Photo: Grit Basin 1  

Above Photo: Grit Classifiers and Hoppers 

The plant grit removal system uses aerated grit 
chambers, which allow grit to settle out of the water by 
diffusing air from the aeration process blowers into the 
bottom of the tank and creating a spiral-flow trajectory. 
The heavier particles then settle to the bottom of the tank 
and are removed.  

The grit removal facility is located east of the primary 
clarifiers.  

 

 

 

 

  

Related Processes 

Process Inputs 

- Headworks (liquid) 

Process Outputs 

- Primary clarifiers (liquid) 

- Grit Classifier (solids) 

Equipment Summary 

Grit Chambers 

 Number of chambers: 2 

 Length: 40 ft 

 Width: 25 ft 

 Water depth: 14 ft 

Grit Pumps 

 Number of units: 4 (2 per tank) 

 Motor size: 7.5 hp 

Grit Classifiers 

 Number of units: 3 (2+1) 

 Type: spiral shaft 

 Size: 12-inch 

 Motor size: 0.75 hp 

 

History 

1972: Original plant construction: two aerated grit 

chambers, grit separator, and screw conveyor 

1988: Expanded grit chamber. Added grit classifier 

2001: Installed Grit Classifiers 1, 2, and 3 

2019: Equipment replacement (ESCO OECM-3) 

Design Capacity 

Grit Chambers 

 Capacity per unit: 11.2 mgd (7,780 gpm) 

 Total capacity:  22.4 mgd (15,560 gpm) 

Grit Pumps 

 Capacity per unit: 125 gpm (0.18mgd) 

 Total capacity: 500 gpm (0.72 mgd) 

Grit Classifiers 

 Capacity per unit: 150 gpm (0.22 mgd) 

 Total capacity: 300 gpm (7.2 mgd) 

 Firm capacity: 150 gpm (0.22 mgd) 



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

2-12 | JULY 2019 | FINAL  

SITE LAYOUT 

 
 

 



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | 2-13 

PRIMARY SEDIMENTATION 

 

Above Photo: Primary Clarifier No. 3 

 

Above Photo: Primary Sludge Pump 

Primary clarifiers allow for the settling of solids prior to 
biological secondary treatment. Influent flows through long, 
rectangular tanks that are sloped to collect settled solids, 
which are then pumped to the digesters, while the liquid 
flows through the system to the biological nutrient removal 
(BNR) basins. 

The primary clarifiers are located in the central area of the 
plant. 

 

 

 

 
 

Related Processes 

Process Inputs 

- Primary clarifiers (liquid) 

- Flow equalization basin (liquid) 

- Dewatering (liquid) 

Process Outputs 

- BNR basins (liquid) 

- Flow equalization basin (liquid) 

- Digesters (solids) 

Equipment Summary 

Clarifier Tanks 

 Number of units: 3 

 Basin shape: rectangular 

 Mechanism type: flights and chains 

 Drive size: 5 hp 

 Basin length: 115 ft 

 Basin width: 20 ft 

 Average water depth: 8.6 ft 

Primary Sludge Pumps 

 Number of units: 2 

 Type: Progressive cavity 

 Total dynamic head: 230 ft (100 psi) 

 Motor size: 15 hp 

 

History 

1972: Original construction: four primary clarifiers 

1985: Constructed new Clarifiers 1 and 2 

1988: Removed original Clarifiers 3 and 4, 

constructed new Clarifier 3 

Design Capacity 

Clarifier Tanks 

 Capacity per tank: 6,319 gpm (9.1 mgd average 
annual flow) 

 Total capacity: 18,958 gpm (27.3 mgd average 
annual flow) 

Primary Sludge Pumps 

 Capacity per unit: 120 gpm (0.17 mgd) 

 Total capacity: 240 gpm (0.35 mgd) 

 



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

2-14 | JULY 2019 | FINAL  

SITE LAYOUT 

 
 

 
  



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | 2-15 

FLOW EQUALIZATION BASIN (FEB)  

 
Above Photo: Flow Equalization Basin (looking east) 

 
Above Photo: Flow Equalization Basin (looking east) 

The flow equalization basin allows for more consistent 
and steady flow from the primary clarification step to the 
biological nutrient removal and downstream processes. 
Flow is pumped into and out of the primary clarification 
area depending on the plant influent flow. 

The flow equalization basin is located on the west side of 
the plant. 

 

 

 

 
 

Related Processes 

Process Inputs 

 Primary effluent channel (liquid) 

Process Outputs 

 Primary effluent channel (liquid) 

Equipment Summary 

Basin 

 Number of basins: 1 

 Length: 200 ft 

 Width: 100 ft 

FEB Pump Station 

 Number of pumps: 3 

 Type: vertical turbine 

 Power: 30 hp 

FEB Underdrain Pumping System 

 Number of pumps: 2 

 Type: submersible 

 Power: 5 hp 

 Design head: 30 ft 

 

History 

1985: Plant expansion: Constructed FEB Basin 1 

1988: Constructed FEB Basin 2, added FEB Pump 3 

2004: Removed FEB 1 (during West BNR construction) 

Design Capacity 

Basin 

 Capacity: 2 mg 

FEB Pumps 

 Design flow per pump: 3,000 gpm (4.32 mgd) 

 Total design flow: 9,000 gpm (12.96 mgd) 

FEB Underdrain Pumps 

 Capacity per unit: 200 gpm (0.29 mgd) 

 Total capacity: 400 gpm (0.58 mgd) 



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

2-16 | JULY 2019 | FINAL  

SITE LAYOUT 

 
 

 
 

  



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | 2-17 

BIOLOGICAL NUTRIENT REMOVAL (BNR) 

 

Above Photo: West BNR Basins 
 

Above Photo: East BNR Basin 1 

The dual biological nutrient removal (BNR) processes (also referred to as 
aeration basins) utilize biological processes to remove nutrients from the 
primary effluent. The seven BNR basins use the Modified Ludzack-
Ettinger (MLE) configuration, which consists of three anoxic zones 
followed by one aeration zone. The configuration includes a mixed-liquor 
recycle from the aerobic zone to the first anoxic zone to supplement the 
nitrogen source provided by the return-activated sludge (RAS) for the 
bacteria. 
The four west process basins are located in the northwest area of the 
plant, and the three east process basins are located in the central area. 

 

  

Related Processes 

Process Inputs 

 Primary clarifiers (liquid) 

 DAFT (liquid) 

 Digesters (liquid) 

 Secondary clarifiers, RAS (solids) 

Process Outputs 

 Secondary clarifiers (liquid) 

Equipment Summary 

Process Basins 

 Number of basins: 7 (3 East + 4 West) 

 Volume per basin (West): 0.66 mg 

 Volume per basin (East): 0.56 mg 

 Total basin volume: 4.32 mg 

 Diffuser type: AEROSTRIP 

 Baffle material: fiberglass 

Mixers 

 Number of units: 21 (3 per basin) 

 Type: mechanical submersible 

 Power: 4 hp 

Mixed Liquor Recycle (MLR) Pumps 

 Number of units: 7 (1 per basin) 

 Power: 12 hp West 

 Power 7.5 hp East 

East Blower System 

 Number of units: 5 

 Air required: 2,600 scfm min/8,300 scfm max 

 Discharge pressure: 6.9 psig min/7.7 psig max 

West Blower System 

 Number of units: 4 (2 single + 2 multi-stage) 

 Air required: 3,200 scfm min/10,2000 scfm max 

 Discharge pressure: 7.7 psig min/8.5 psig max 

Design Capacity 

Basins 

 Total average annual flow: 10,500 gpm 
(12.5 mgd) 

 Flow Split: 60/40 (approximate, manually 
controlled) 

 East basin flow per basin: 2,650 gpm (3.8 mgd) 

 East basins total design flow: 8,000 gpm 
(11.5 mgd) 

 West basin flow per basin: 7,700 gpm (11.1 mgd) 

 West basins total design flow: 30,800 gpm 
(44.4 mgd) 

Mixed Liquor Recycle (MLR) Pumps 

 Capacity per pump (West): 8,100 gpm (11.7 mgd) 

 Capacity per pump (East): 3,675 gpm (5.3 mgd) 

 Total MLR pump capacity: 43,425 gpm (62.7 mgd) 

Blowers 

 West basin single stage capacity: 5,000 scfm 

 West basin multi stage capacity: 2,900 scfm 

 East basin capacity: 2,933 scfm 



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

2-18 | JULY 2019 | FINAL  

BIOLOGICAL NUTRIENT REMOVAL (BNR) 

 

SITE LAYOUT 

 
 

History 

1972: Original plant construction: three east basins 

2004: Constructed four basins (West). Upgraded process to full nitrification and partial denitrification. Converted East 

aeration basins to polishing basins 

2007: Converted East polishing basins to parallel BNR process basins to match MLE West basins. Added mixed-

liquor return 

2019: Ammonia-based aeration control (ESCO OECM-1) 

2019: Blower replacement (ESCO RECM 3) 

2019: Mixer replacement (ESCO RECM-4) 



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | 2-19 

SECONDARY CLARIFICATION  

 

Above Photo: Secondary Clarifier No. 2 
 

Above Photo: West RAS Pump Station 

Secondary clarifiers allow for the settling of solids and 
removal of scum from the previous biological treatment 
processes. The sludge collected in the secondary clarifiers 
is removed and pumped to the BNR basins by the RAS 
pumps and to the dissolved air flotation thickener (DAFT) 
by the waste activated sludge (WAS) pumps.  

The secondary clarifiers are located on the east side of the 
plant. 

 

 

 
 

  

Related Processes 

Process Inputs 

 BNR basins (liquid) 

Process Outputs 

 Tertiary filters (liquid) 

 BNR basins, RAS (solids) 

 DAFT, WAS (solids) 

Equipment Summary 

Clarifier Tanks 

 Number of clarifiers: 4 

 Basin diameter: 90-ft 

 Mechanism type: riser pipe 

 Mechanism drive HP: 1 hp 

 Center column diameter: 30-inch 

 Side water depth: 14.5-ft 

RAS Pumps 

 Number of stations: 2 

 Pumps per station: 3 (2 + 1) 

 Motor size: 20 hp 

WAS Pumps 

 Number of stations: 1 

 Pumps per station: 2 

 Motor size: 20 hp 

Design Capacity 

Clarifier Tanks 

 Average annual flow: 12.5 mgd 

 Maximum monthly flow: 14.6 mgd 

 Max month overflow rate: 765 gpd/ft2 

RAS Pumping 

 Design flow: 2,500 gpm per pump 

 Firm capacity: 7.2 mgd 

WAS Pumping 

 Design flow: 300 gpm 
  



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

2-20 | JULY 2019 | FINAL  

SECONDARY CLARIFICATION  

 

SITE LAYOUT 

 
 

 

History 

1972: Original plant construction: Clarifiers 1 and 2 and East RAS pump station 

1978: Plant expansion: Constructed Clarifiers 3 and 4 and West RAS pump station 

1984: Constructed Clarifier 4 

2004: Refurbished RAS pumps  

2019: Channel-mixing optimization (ESCO OECM-2) 

2019: Equipment replacement (ESCO RECM-8) 



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | 2-21 

TERTIARY FILTERS  

 
Above Photo: Filter Cells 

 
Above Photo: Filter Backwash Pump Station 

The tertiary filters provide additional removal of 
suspended solids after the secondary clarifiers. 
Secondary effluent is pumped to the top of the filters 
and flows down through layers of anthracite coal, sand 
media, and gravel that further removes particulate not 
removed by the secondary clarifiers. The filters are 
backwashed with combined air and water according to 
the time spent or headloss measured at each filter cell 
for the media to be cleaned. Backwash wastewater is 
discharged to an adjacent backwash waste basin. 

The tertiary filtration facility is located in the southeast 
corner of the plant. 

 

 

 

 

Related Processes 

Process Inputs 

 Secondary clarifiers (liquid) 

Process Outputs 

 Chlorine contact basins (liquid) 

 Primary clarifiers (backwash) 

Equipment Summary 

Filters  

 Number of filters: 8 

 Length (each half): 19.5 ft 

 Width (each half): 18 ft 

Applied Water Pumps 

 Number of pumps: 3 

 Type: vertical turbine 

 Power: 75 hp 

 Design head: 14.5 ft 

Backwash Pumps 

 Number of pumps: 3 

 Type: vertical turbine 

 Power: 75 hp 

 Design head: 20 ft 

Backwash Blowers 

 Number of blowers: 2 

 Type: multistage 

 Power: 100 hp 

 

History 

1978: Plant expansion: constructed filters 

2006: Replaced filter media and underdrains 

2019: Filter rehabilitation (ESCO RECM-9) 

Design Capacity 

Filters 

 Hydraulic loading, ADWF: 2.6 gpm/sf 

 Hydraulic loading, PWWF: 4.8 gpm/sf 

Backwash Basin 

 Capacity: 1.26 mg 

Applied Water Pumps 

 Design flow per pump: 6,680 gpm (9.6 mgd) 

 Total design flow: 26,720 gpm (38.5 mgd) 

Backwash Pumps 

 Design flow per pump: 7,000 gpm 

 Total design flow: 12,000 gpm 

  



SIMI VALLEY | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | PROJECT REPORT 

2-22 | JULY 2019 | FINAL  

SITE LAYOUT 

 
 

 
 

 



PROJECT REPORT | SEWER SYSTEM RELIABILITY ASSESSMENT AND FINANCIAL PLAN UPDATE | SIMI VALLEY 

 FINAL | JULY 2019 | 2-23 

DISINFECTION  

 
Above Photo: Basin 1 (Old) 

 
Above Photo: Basin 2 (New) 

Disinfections occurs in the chlorine contact basins, which, as effluent 
flows through the basins, destroy pathogens through an initial dose of 
sodium hypochlorite and aqueous ammonia (chloramination) and 
sufficient contact time. The basins are configured with baffles to provide a 
plug-flow reactor, and sufficient retention time meets the required contact 
time for disinfection. Prior to discharge from the outfall, dechlorination 
occurs to consume residual hypochlorite through the dosing of sodium 
bisulfite.  

The two chlorine contact basins are located in the south and southeast 
areas of the plant.  

 

 

 
 

 

Related Processes 

Process Inputs 

 Tertiary filters (liquid) 

Process Outputs 

 Outfall (liquid) 

Equipment Summary 

Basin 1 (North/Old) 

 Number of passes: 6 

 Length (each pass): 98.5 ft 

 Total flow-path length: 604 ft 

 Width (each pass): 10 ft 

 Flow depth: 8.8 ft 

 Baffle material: wood 

Basin 2 (South/New) 

 Number of passes: 3 

 Length (each pass): 373 

 Total flow-path length: 1,129 ft 

 Width (each pass): 13 ft 

 Flow depth: 8.7 ft 

 Baffle material: wood 